ADIDAS ESSENTIAL PRO MULTI PURPOSE BENCH

Assembly & User Instructions - Please keep for future reference ADBE-10346

G

as

Important — Please read these instructions fully before assembly or using



Components - Parts

Please check you have all the parts listed below

a?:lldas®

Note: Some of the smaller components may be pre-fitted to larger components. Please check carefully
before contacting Argos regarding any missing components.

2. Frontleg x 1

1. Main upright x 2

4. Support tube x 1 6. Front stabilizer x 1

@ 7. Crossbar x 1

8. Barholder x 2 9. Foam mount tube x 2
@ 12. Foamroller x 4
10. Seat upholstery x 1

% 11. Rear upholstery x 1 13. Supportplate x 2
3

33. Knob bolt M10 x 2 34. Pull pin [L] (M10*30mm) x 1

.
35. Knob bolt M10*45 x 1 o

38. Back pad fixed
piece x 1

37. Curl upholstery x 1 W%

39. Back pad fixed
adjustment x 1

32. Knob bolt M10*55 x 1

36. Curl attachment tube x 1



Components - F1X1ngs

CIdIdCIS

Note: Some of the fixings are pre-fitted to the larger components. Please check carefully before contacting

Argos regarding any missing fixings.

I

14 Q)

M10 x 95mm Bolt x 1

15 ),

M10 x 60mm Bolt x 2

LI CY) )
M10 x 70mm Bolt x 4

17 ¢ mm

M8 x 15mm Bolt x 5

18 @.))))))))))))))))))))))))‘

M8 x 55mm Bolt x 2

19 ¢ I
M8 x 40mm Bolt x 4

zom

M10 x 85mm Carriage bolt x 1

21

M10 Nylon locknut x 7

22

M10 Washer x 14

23

M8 Washer x 11

Multi hex tool x 1

1

Hex key tool x 1

Ruler - Use this ruler to help correctly identify the hardware

05

10 15 20 25 30 35 40 45 50 55 60 65 70 75 80 85 90 95 100 105 1101 15 120 125 130 135 140 145 150 155 160 165 170




Assembly Instructions

o

(7) (1) (13) M10 x 70mm

Bolts (16) M10 Washers 0

(22) M10 Nylon locknuts

(21) (1). ° ]
0 0
g

i
\’.

(2) (6) M8 x 15mm Bolts
(17) M8 Washers (23)

(3) (2) M10 x 60mm Bolt
(15) M10 Washers (22)
M10 Nylon locknut (21)
bolt M10*55 (32).




(3) (7) M10 x 60mm Bolt
(15) M10 Washers (22)
M10 Nylon locknut (21).
(3) (7) M10 x 85mm
Carriage bolt (20) bolt
M10 (33).

(4) (1) (34) (8) (1).

(5) (3) M10 x 95mm
Bolt (14) M10 Washers
(22) M10 Nylon locknut
(21).




(11) (38) (4) M8 x 40mm
Bolts (19) M8 Washers
(23) (39) (38) bolt M10
(33).

(10) (3) M8 x 55mm
Bolts (18) M8 Washers
(23).

(9) (2) (3) (12) (9).




Assembly Instructions

(37) (36) M8 x 15mm
Bolts (17) M8 Washers
(23).

e

Step 11
(36) (2) bolt M10*45 <>
(35).

0

D
0%/ <\
Q

o 20
A\

%ﬁ?ﬁ fon W=




User Information

Lift rear upholstery (11)
slightly and extract
locking pin (34) followed
by support tube (4). Refit

support tube into

2\

Q
Q.
Q
Q
»n.

—

required adjustment hole ;’ﬁ‘ Incline 2 l"\‘
in main upright and refit —= ] incline /(@, .
locking pin. Lower rear @ /‘ﬁ‘
upholstery back down Flat ‘ -

onto support tube. Bar
holders height should be
adjusted as required.

Decline

/)

Folding for Storage 1

Fit leg attachment and
ensure all other
attachments are
removed. Remove Knob
bolt M10 (33) and bolt
(20). Lift rear upholstery
(11) slightly and extract
locking pin (34) followed
by support tube (4).
Lower rear upholstery to
base.

Folding for Storage 2

Rotate main tube to
upright position.

=

continued on next page.




Folding for Storage 3

Remove Knob bolt (32).
Fold front leg backward
until it reaches main
tube.

O

o 20

A=

0

Folding for Storage 4 N

Refit Knob bolts (32) to 0
top of front leg. Refit
support tube (4) into
Incline2 hole of main O
upright ensuring it also d
passes through the
locking hole in front leg. 0
Refit pull pin (34) to
support tube (4).

o 2D

N TA

A=

Folding for Storage 5

Refit Knob bolt M10 (33)
and bolt (20).

Note: you will need to lift
the rear upholstery to fit
bolt.




=
av
=
1))
8
A
9p}
=
<
=¥
>
D)
2
2
o,
<
[




Exploded Parts Diagram List

_ Cldl‘dCIS

10

11

12

13

14

15

16

17

18

19

20

Description
Main upright
Front leg

Main tube
Support tube
Mount tube

Front stabilizer
Crossbar

Bar holder

Foam mount tube
Seat upholstery
Rear upholstery
Foam roller
Support plate
M10 x 95mm Bolt
M10 x 60mm Bolt
M10 x 70mm Bolt
M8 x 15mm Bolt
M8 x 55mm Bolt

M8 x 40mm Bolt

M10 x 85mm Carriage bolt

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

Description

M10 Nylon locknut

M10 Washer

M8 Washer

50mm Square inner cap
38mm Square inner cap
33.4mm Square inner cap
20 x 40mm Square inner cap
13 x 26mm Square inner cap
38mm Round external end cap
25mm Round inner cap
19mm Round inner cap
Knob bolt M10 x 55

Knob bolt M10

Pull pin [L] (M10 x 30mm)
Knob bolt M10 x 45

Curl attachment tube

Curl upholstery

Back pad fixed piece

Back pad fixed adjustment

14

11



Guarantee

a‘cl%aé”

Product Guarantee

This product is guaranteed against manufacturing defects for a period of

Year

This product is guaranteed for twelve months from the date of original purchase.
Any defect that arises due to faulty materials or workmanship will either be replaced,
refunded or repaired free of charge where possible during this period by the dealer
from whom you purchased the unit.

The guarantee is subject to the following provisions:

* The guarantee does not cover accidental damage, misuse, cabinet parts, knobs or
consumable items.

* The product must be correctly installed and operated in accordance with the
instructions contained in this manual.

* It must be used solely for domestic purpose.

* The guarantee will be rendered invalided if the product is re-sold or has been
damaged by inexpert repair.

+ Specifications are subject to change without notice.

+ The manufacturer disclaims any liability for the incidental or consequential damages.

* The guarantee is in addition to, and does not diminish your statutory or legal rights.

Email: Techsupport@RFEinternational.com.

Guarantor: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, UK




HPE R

BHinREZ K (1) IF
VA BUE S (34) A
T (4). EPCEG ST
AN F S E
WL, FFEFE I

R\ N

didas

1

B bo NARYEESRIFTIAT 1= o,
AL %fﬁ‘ |

A
.

N
H%
-

700 \ Q

SEUF BRI, TR IFRRR
B H AR, 7 e
FRIEHE M10 (33) FliSsE
(20). #FE2HTAES

(11) Bz AR v B E
£ (34) FIZHE (4).
a5 B VR BB R

LA 2

K EERHRIEL NI,

=




P& 3

P P IEHLIZRE M10 (32).
ST SRR, BEEIENE
FE NI

Pr AT 4

¥ e IR M10 (32).
&R, EREE
FE NIk,

PrBAFI 5

HPT AT e A M10
(33) FHEHE (20).

X EFRERERZEELL
LAEIBHE

(]
o 2D

0

A=

N TA

o

A=

O

o 20







BHSMRE— Y%
_ CIdIdCIS

(-

1 F7AE 2 21 M10 Je JEFitA B EE 7
2 TR 1 22 M10 Hf- 14
3 T 1 23 M8 - 11
4 S 1 24 50 =K JT NI 2
5 FERCAT 2 25 38 KT 2
6 Wt 4 1 26 33.4 =K JT A 1
7 PERIAT 1 27 20 x 40 =K J7MIHE 1
8 FORFESE 2 28 13 x 26 2K J7 I 4
9 TOIRSEHC 2 29 38 =K [ fhuiiE 2
10 JBEER 1 30 25 ZKIA M T 2
11 IEE 354 1 31 19 2K AN B 4
12 Y TR 4 32 FEFLIRFS M10 x 55 1
13 AR 2 33 Es 124 M10 2
14 M10 x 95 =K I2f%: 1 34 B4 L] (M10 x 30 2K) 1
15 M10 x 60 Z K i 2 35 TEHLIZFE M10 x 45 1
16 M10 x 70 =K 244 4 36 RN 1
17 M8 x 15 K iZ#E: 5 37 G52 1
18 M8 x 55 K i 2 38 T ERE E 1
19 M8 x 40 &K igte 4 39 T HR ] 2 I T 1

—_—

20 M10 x 85 Z KA ZRiEfE



JrepR

N

7 R

A b Az G SR R IRy

/

AT A B WK H RO+ A A R AEREIIBRAY, DRRP Rkl T2 1
BOAEAA SR B ph 5 AN SE A B (1 A R T DA SR 2l B e ARREUE B

AR LALLT 25 T A v -
o RS EIMIR. R *Eﬂi/\ﬁﬁ TR B AE A o
o ARG IRAE AT WS B B B R T '?TST’%VEO
o HIFUHER
o W7 S SR AR B TR, A B A TR R
« BUSTTREE TS, B BITIEAL
o & R AR RIS I T T
o RIRAUA /‘BE%J%E’J{%XE_‘/Z/\&&W*' i H XTI AR7E o
%?EIWF Techsupport@RFElnternatlonaI com.

JiUfR7 : RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, UK




Brugeroplysninger

2\

®

adidas

Laft rygleenet (11) en

anelse, og treek lasestiften

(34) ud efterfulgt af

stottergret (4). Genmonter - b

stottergret i det

pakreevede justeringshul ;’ﬁ‘ Incline 2 (“".\

i den primaere stolpe, og —= ] Incline 1 0 5

genmonter lasestiften. @ %‘ﬁ‘

Seaenk atter rygleenet Flat e

ned pa stotteraret. -l

Stangholderhgjden skal Decline ————l_

justeres efter behov. \ o

N
Sammenfoldning °
til opbevaring 1 \1 >

Fastgar bentilbehgret,

og sarg for, at alt andet
tilbehgr er fiernet. Fjern
handtagsbolt M10 (33) og
bolten (20). Laft ryglaenet
(11) en anelse, og

traek lasestiften (34) ud
efterfulgt af stottergret
(4). Seenk ryglaenet mod
foden.

Sammenfoldning til
opbevaring 2

Drej det primeere ror {il
den lodrettte stilling.

=

fortsaettes pa neeste side.




Sammenfoldning

til opbevaring 3

Fjern handtagsbolt (32).
Fold det forreste ben
bagud, til det nar det
primaere rgr.

O

o 20

A=

0

Sammenfoldning N

til opbevaring 4

(]
o 2D

Genmonter
handtagsboltene (32) i o
toppen af det forreste ben. h
Genmonter stottergret (4)
i hullet til haeldning2 i den 0
primaere stolpe, mens der
serges for, at den ogsa
gar gennem lasehullet

i det forreste ben.
Genmonter treekstiften N
(34) i stottergret (4). S

N TA

A=

o

Sammenfoldning

til opbevaring 5

Fjern handtagsbolt M10
(33) og bolten (20).
Bemaerk: Du vil skulle
lofte rygleenet for at
fastgare bolten.




=
O
o
—
)
>
o
1))
=
-
1))
O
+~
0p)]
g
S
0p]
<
¥
0p)]
4
a8




Eksplosionstegning over dele

_ CIdIdCIS

Del Beskrivelse Del Beskrivelse
1 Primeer stolpe 2 21 M10 nylonkontramgtrik 7
2 Forreste ben 1 22 M10 spaendeskive 14
3 Primeert ror 1 23 M8 spaendeskive 11
4 Statterar 1 24 50 mm firkantet, indvendig prop 2
5 Monteringsrar 2 25 38 mm firkantet, indvendig prop 2
6 Forstabilisator 1 26 33.4 mm firkantet, indvendig prop 1
7 Tveerstang 1 27 20 x 40 mm firkantet, indvendig 1
prop
8 Stangholder 2 28 13 x 26 mm firkantet, indvendig 4
prop
9 Skummonteringsrar 2 29 38 mm rund, udvendig slutmuffe 2
10 Seaede 1 30 25 mm rund, indvendig prop 2
11 Rygleen 1 31 19 mm rund, indvendig prop 4
12 Skumrulle 4 32 Handtagsbolt M10 x 55 1
13 Statteplade 2 33 Handtagsbolt M10 2
14 M10 x 95 mm bolt 1 34 Traekstift [L] (M10 x 30 mm) 1
15 M10 x 60 mm bolt 2 35 Handtagsbolt M10 x 45 1
16 M10 x 70 mm bolt 4 36 Ror til curl-tilbehgr 1
17 M8 x 15 mm bolt 5 37 Curl-polstring 1
18 M8 x 55 mm bolt 2 38 Fast bagstykke 1
19 M8 x 40 mm bolt 4 39 Justering til fast bagstykke 1

20 M10 x 85 mm braeddebolt 1



Garanti

= .
adidas
Produktgaranti

Dette produkt er garanteret mod produktionsfejl i en periode pa

Dette produkt er garanteret i tolv maneder fra den originale kgbsdato. Enhver fejl, der
skyldes defekte materialer eller handvaerk, vil, hvor det er muligt, enten blive ombyttet,
refunderet eller repareret uden beregning i lebet af denne periode af forhandleren,
hvorfra du kebte enheden.

Garantien er underlagt felgende betingelser:

» Garantien daekker ikke utilsigtet skade, misbrug, kabinetdele, handtag eller

forbrugsvarer.

* Produktet skal vaere korrekt installeret og bruges i overensstemmelse med
anvisningerne i denne manual.

* Den skal udelukkende bruges til hjemmeformal.

» Garantien vil blive ugyldig, hvis produktet videreseelges eller er blevet beskadiget
som fglge af ukvalificeret reparation.

« Specifikationer kan eendres uden varsel.

* Producenten frasiger sig alt ansvar for indirekte eller falgeskader.

» Garantien er i tilleeg til, og formindsker ikke dine lovbestemte eller juridiske rettigheder.

E-mail: Techsupport@RFEinternational.com.

Garant: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, UK




Kayttdjan ohjeet

Nosta hieman

takapehmustetta (11),

irrota lukitustappi (34) ja

sen jalkeen tukiputki (4).

Asenna tukiputki takaisin
pystytelineen sopivaan .
saatoreikaan ja asenna —= ]

s

Q
Q.
Q
Q
»n.

Ylavino 2

S|
2

Ylavino 1

lukitustappi takaisin. @
Laske takapehmuste

takaisin tukiputken

paalle. Tankopidikkeiden

korkeutta tulee saataa

tarpeen mukaan.

Tasainen

/AR

S

Alavino

Séilytysta varten n
taittaminen 1 o

Asenna jalkalisavaruste ja A
varmista, ettd kaikki muut
lisdvarusteet on poistettu.
Poista nuppipultti M10
(33) ja pultti (20). Nosta
hieman takapehmustetta,
(11) irrota lukitustappi
(34) ja sen jalkeen
tukiputki (4). Laske
takapehmuste pohjaan
asti.

Sailytystd varten

taittaminen 2

Kaanna paaputki
pystyasentoon.

=

jatkuu seuraavalla sivulla.




Sailytysté varten

taittaminen 3

Poista nuppipultti (32).
Taita etujalkaa taaksepain,
kunnes se koskettaa
paaputkea.

Sailytysta varten

taittaminen 4

Asenna nuppipultit (32)
takaisin etujalan ylaosaan.
Asenna tukiputki takaisin
(4) pystytelineen Ylavino 2
-reikdan varmistaen, etta
se menee myos etujalassa
olevan lukitusreian lapi.
Asenna vetotappi (34)
takaisin tukiputkeen (4).

Sadilytystd varten

taittaminen 5

Asenna nuppipultti M10
(33) ja pultti (20) takaisin.
Huom: takapehmustetta
tarvitsee nostaa pultin
asentamiseksi.

o 2D

0

A=

N TA

o

A=

O

o 20




=
>
<
S
-
N
PR
Y
TR
'3
S’
—
<
x>
N
@,




Rijaytyskaavion osaluettelo

_ CIdIdCIS

Kuvaus Maara Kuvaus Maara
1 Pystyteline 2 21 M10 nailonlukkomutteri 7
2 Etujalka 1 22 M10 tiivisterengas 14
3 Paaputki 1 23 M8 tiivisterengas 11
4 Tukiputki 1 24 50 mm nelikulmainen sisatulppa 2
5 Kiinnitystanko 2 25 38 mm nelikulmainen sisatulppa 2
6 Etuvakaaja 1 26 33.4 mm nelikulmainen sisatulppa 1
7 Poikkitanko 1 27 20 x 40 mm pydrea sisatulppa 1
8 Tankopidike 2 28 13 x 26mm nelikulmainen 4
sisatulppa
9 Pehmusterullien kiinnitysputki 2 29 38 mm pyodrea ulkoinen 2
paatytulppa
10 Istuinpehmuste 1 30 25 mm pyéred sisatulppa 2
1 Takapehmuste 1 31 19 mm pyorea sisatulppa 4
12 Pehmusterulla 4 32 Nuppipultti M10 x 55 1
13 Tukilevy 2 33 Nuppipultti M10 2
14 M10 x 95mm puiltti 1 34 Vetotappi [L] (M10 x 30 mm) 1
15 M10 x 60 mm pultti 2 35 Nuppipultti M10 x 45 1
16 M10 x 70 mm pultti 4 36 Hauiskaantolisavarusteen putki 1
17 M8 x 15 mm pultti 5 37 Hauiskaantopehmuste 1
18 M8 x 55 mm pultti 2 38 Selkapehmusteen kiintea kappale 1

19 M8 x 40 mm pultti 4 39 Selkapehmusteen kiinted saatd 1

20 M10 x 85 mm lukkopultti 1



Takuu

a?:lldaé

Tuotetakuu

Taman tuotteen takuu kattaa valmistusvirheet ja kestaa

vuoden

Taman tuotteen takuuaika on 12 kuukautta alkuperaisesta ostopaivasta alkaen. Kaikki
takuuaikana virheellisista materiaaleista tai valmistusvirheesta johtuvat viat vaihtaa,
hyvittaa tai, mikali mahdollista, korjaa veloituksetta se jalleenmyyja, jolta tdma tuote on
ostettu.

Takuuta koskevat seuraavat ehdot:

Takuu ei kata tapaturmia, vaarinkayttoéa, kotelon osia, nuppeja eika kulutustarvikkeita.
Tuote tulee asentaa asianmukaisesti ja sita tulee kayttaa tassa kasikirjassa olevien
ohjeiden mukaisesti.

Se on tarkoitettu vain kotikayttoon.

Takuu mitatoityy, mikali tuote jalleenmyydaan tai se on vahingoittunut
epaammattimaisen korjaustydn seurauksena.

Maaritykset voivat muuttua ilman erillista ilmoitusta.

Valmistaja ei ota vastuuta mistdan satunnaisista tai valillisistd vahingoista.

Takuu ei vahenna ostajan lakisaateisia tai laillisia oikeuksia vaan tulee niiden lisaksi.

Sahkoposti: Techsupport@RFEinternational.com.

Takuun myontaja: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Yhdistynyt kuningaskunta




Informations a I'attention de 1'utilisateur

Reéglage

Soulever légérement le
dossier (11), extraire la
goupille de verrouillage
(34) puis le tube de
soutien (4). Replacer le
tube de soutien dans les
trous de réglage souhaités
dans les montants
verticaux principaux et
replacer la goupille de
verrouillage. Abaisser

le dossier en arriére sur
le tube de soutien. La
hauteur des supports de
barre doit étre ajustée au
besoin.

Pliage du banc :

¢tape 1

Ajuster les attaches du
pied et s'assurer que
toutes les autres attaches
ont été retirées. Retirer la
vis de blocage M10 (33)
et le boulon (20). Soulever
légérement le dossier,
(11) extraire la goupille
de verrouillage (34)

puis le tube de soutien
(4). Abaisser le dossier
jusqu'au support.

Pliage du banc :
¢tape 2

Faire pivoter le tube
principal jusqu'en position
verticale.

suite sur la page suivante.

<
! Incliné 2
—= Incliné 1
@ Plat

Décliné

=

a
a

\ )

Q.
Q
Q
»n.

1

S|
2

/AR

S

J31ssop np abe|bay



Pliage du banc :

¢tape 3

Retirer la vis de blocage
(32). Ramener le pied
avant vers l'arriére jusqu'a
ce qu'il touche le support
principal.

Pliage du banc :

¢tape 4

Replacer les vis de
blocage (32) dans le haut
du pied avant. Replacer le
tube de soutien (4) dans
le trou d'inclinaison 2 du
montant vertical principal
et s'assurer qu'il passe a
travers le trou de fixation
du pied avant. Replacer
la goupille (34) sur le tube
de soutien (4).

Pliage du banc :

¢tape 5

Replacer la vis de blocage
M10 (33) et le boulon (20).
Remarque : vous devrez
soulever le dossier pour
ajuster le boulon.

2P

0

A=

N TA

o

A=

O

o 20




0/p)]
D)
O
O
o
(@
N
QO
)
-
D)
R
3
o
M)
N
D)
o)
QO
NO)
~—
(av]
—
)
NO)
QO
=




Liste des différentes pieces

_ CIdIdCIS

Piéce Description Piéce Description
1 Montant vertical principal 2 21 Ecrou-frein en nylon M10 7
2 Pied avant 1 22 Rondelle M10 14
3 Support principal 1 23 Rondelle M8 11
4 Tube de soutien 1 24 Embout intérieur carré 50 mm 2
5 Barre de support 2 25 Embout intérieur carré 38 mm 2
6 Stabilisateur avant 1 26 Embout intérieur carré 33.4 mm 1
7 Barre transversale 1 27 Embout intérieur carré 20 x 40 1
mm
8 Support de barre 2 28 Embout intérieur carré 13 x 26 4
mm
9 Tube support des rouleaux en 2 29 Embout extérieur rond 38 mm 2
mousse
10 Siege 1 30 Embout intérieur rond 25 mm 2
11 Dossier 1 31 Embout intérieur rond 19 mm 4
12 Rouleau en mousse 4 32 Vis de blocage M10 x 55 1
13 Plaque de support 2 33 Vis de blocage M10 2
14 Boulon M10 x 95 mm 1 34 Goupille [L] (M10 x 30 mm) 1
15 Boulon M10 x 60 mm 2 35 Vis de blocage M10 x 45 1
16 Boulon M10 x 70 mm 4 36 Support pour pupitre 1
17 Boulon M8 x 15 mm 5 37 Pupitre a biceps 1
18 Boulon M8 x 55 mm 2 38 Piece de fixation du dossier 1
19 Boulon M8 x 40 mm 4 39 Piece pour réglage fixe du dossier 1
20 Boulon a téte ronde 1

M10 x 85 mm



Garantie

a‘cl%aé”

Garantie du produit

Ce produit est garanti contre les défauts de fabrication pour une période de

an

Ce produit est garanti pour une durée de douze mois a compter de sa date d'achat. Tout
défaut résultant d'un vice de matériau ou de fabrication entrainera le remplacement, le
remboursement ou, si cela est possible, la réparation gratuite au cours de cette période,
auprés du vendeur chez qui vous avez acheté le produit.

La garantie est soumise aux dispositions suivantes :

» La garantie ne couvre pas les dommages accidentels, la mauvaise utilisation, les
piéces du meuble, les écrous ou les piéces consommables.

* Le produit doit étre correctement assemblé et utilisé conformément aux instructions
contenues dans ce manuel.

« |l doit étre utilisé a des fins domestiques uniquement.

* La garantie sera rendue invalide si le produit est revendu ou a été endommagé lors
d'une réparation effectuée par un non spécialiste.

* Les caractéristiques sont sujettes a modification, et ce sans préavis.

+ Le fabricant rejette toute responsabilité en cas de dommages accessoires ou indirects.

* La garantie s'ajoute a vos droits Iégaux ou statutaires, sans les diminuer.

E-mail: Techsupport@RFEinternational.com.

Garant : RFE Europa Ltd,
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Royaume-Uni




Nutzerinformationen

2\

Q
Q.
Q
Q
»n.

Einstellung

Heben Sie das hintere
Polster (11) leicht an und
ziehen Sie den Bolzen
(34) gefolgt vom Stitzrohr

1

(4) heraus. Schieben Sie

das Unterstlitzungsrohr ,r ) I
erneut in das erforderliche I :egatf" 2 P
Einstellungsloch im @ egativ /ﬁ* .
Hauptpfosten und bringen Flach 4“

Sie den Sperrbolzen
erneut an. Senken Sie
das hintere Polster wieder
auf das Stutzrohr ab. Die
Hohe der Stangenhalter
sollte wie gewtlinscht
eingestellt werden.

Schriag

]

sia)sjoduayony sap Bunjgsuig

Zusammenklappen

zur Lagerung 1

Befestigen Sie den
Beinaufsatz und stellen
Sie sicher, dass alle
anderen Befestigungen
entfernt wurden. Entfernen
Sie den Sperrbolzen

M10 (33) und den Bolzen
(20). Heben Sie das
hintere Polster (11) leicht
an und ziehen Sie den
Sperrbolzen (34) gefolgt
vom Stitzrohr (4) heraus.
Senken Sie das hintere
Polster aufdie Unterlage
ab.

Zusammenklappen

zur Lagerung 2

Drehen Sie das Hauptrohr
in die aufrechte Position.

=

weiter auf der nachsten Seite.




Zusammenklappen

zur Lagerung 3

Entfernen Sie den
Sperrbolzen (32). Drehen
Sie das vordere Bein
nach hinten, bis es das
Hauptrohr berihrt.

Zusammenklappen

zur Lagerung 4

Bringen Sie die
Sperrbolzen (32) wieder
an der Oberseite des
vorderen Standbeins
an. Schieben Sie das
Stitzrohr (4) in das
Incline2-Loch des
Hauptpfostens ein und
stellen Sie sicher, dass
es auch durch das
Verriegelungsloch des
vorderen Standbeins
gefuhrt wird. Bringen Sie
den Zugstift (34) erneut
am Statzrohr (4) an.

Zusammenklappen

zur Lagerung 5

Bringen Sie den
Sperrbolzen M10 (33) und
den Bolzen (20) erneut
an.

Anmerkung: Sie missen
das hintere Polster
anheben, um den Bolzen
anzubringen.

o 2D

0

A=

N TA

o

A=

O

o 20




N
=
m
=
=
.2
O]
N
N
=
.2
N
=
o,
%
a3




Teileubersicht

I Cl?il‘dCIS@

Teil Beschreibung Menge Teil Beschreibung Menge
1 Hauptpfosten 2 21 M10 Nylon-Feststellmutter 7
2 Vorderes Standbein 1 22 M10 Scheibe 14
3 Hauptrohr 1 23 M8 Scheibe 11
4 Stitzrohr 1 24 50 mm eckige innere Kappe 2
5 Montagestange 2 25 38 mm eckige innere Kappe 2
6 Vorderer Stabilisator 1 26 33.4 mm eckige innere Kappe 1
7 Querstange 1 27 20 x 40 mm eckige innere Kappe 1
8 Stangenhalter 2 28 13 x 26 mm eckige innere Kappe 4
9 Schaumstoff-Montagerohr 2 29 38 mm runde externe 2
Verschlusskappe

10 Sitzpolster 1 30 25 mm runde innere Kappe 2
1 Hinteres Polster 1 31 19 mm runde innere Kappe 4
12 Schaumstoffrolle 4 32 Sperrbolzen M10 x 55 1
13 Stutzteller 2 33 Verschlussbolzen M10 2
14 M10 x 95 mm Schraubbolzen 1 34 Zugstift [L] (M10 x 30 mm) 1
15 M10 x 60 mm Schraubbolzen 2 35 Sperrbolzen M10 x 45 1
16 M10 x 70 mm Schraubbolzen 4 36 Befestigungsrohr fir den Beuger 1
17 M8 x 15 mm Schraubbolzen 5 37 Polster Beuger 1
18 M8 x 55 mm Schraubbolzen 2 38 Befestigungswinkel (festes Teil) 1
19 M8 x 40 mm Schraubbolzen 4 39 Befestigungswinkel, 1

Einstellungsteil
20 M10 x 85 mm Schlossschraube 1



Garantie

cﬁl%c@

Produktgarantie

Dieses Produkt ist gegen Herstellungsfehler fiir den folgenden Zeitraum abgesichert

Jahr

Das Produkt ist ab dem Datum des urspringlichen Kaufs fir einen Zeitraum von zwdlf
Monaten abgesichert. Alle Schaden, die aufgrund von fehlerhaften Materialien oder
fehlerhafter Verarbeitung entstehen, werden wenn mdéglich wahrend dieser Zeitspanne
entweder ersetzt, erstattet oder kostenfrei repariert. Dies wird von dem Handler, wo Sie
das Gerat gekauft haben, durchgefuhrt.

Die Garantie unterliegt den folgenden Bestimmungen:

» Die Garantie umfasst keine versehentlichen Schaden, keinen Missbrauch, keine Teile
des Gehauses, Kndpfe oder verzehrbare Teile.

+ Das Produkt muss korrekt in Ubereinstimmung mit den in dieser Anleitung enthaltenen
Anweisungen installiert und bedient werden.

» Dieses Gerat ist ausschlieRlich fur die Nutzung zu nichtgewerblichen Zwecken bestimmt.

» Die Garantie wird ungltig, wenn das Produkt weiterverkauft oder durch nicht
fachgerechte Reparaturen beschadigt wird.

» Spezifikationen kdnnen fristlos gedndert werden.

 Der Hersteller lehnt jegliche Haftung flir Schaden, die im direkten oder indirekten
Zusammenhang hiermit entstehen, ab.

+ Die Garantie gilt zusatzlich zu |hren satzungsmafligen und gesetzlichen Rechten und hat
keinerlei Einfluss auf diese.

E-Mail: Techsupport@RFEinternational.com.

Garant: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, GB




Oonyieg ypnong

2nNKWOoTE Aiyo Tnv
emmévduon TTAGTNG (11) Kai
aQAIPEDTE TNV TTEPOVN
ao@aAiong (34) kai oTn

2\

Q
Q
Q
Q
»n.

1

TOU KUpIoU 6pBiou pépoug
Kal TOTTOBETAOTE Eava

TNV TTEPAVN A0PAAIONG.
KateBdoTe TNV emmévouon
TAGTNG Eava KATW

TTAVW OTOV CWARva Tou
oTnpiyparog. To UWog Twv &
UTTOOOXWV TNG UTTAPAG
Ba TTpéTTel va pubuIoTEi
KaTaAANAQ. \A 5

OUVEXEID TOV OWARvVa

TOU OTNPiyuaTog (4). < AvoBIKij I

TotroBetrioTE EQva TOV 1 | kAion 2 ,«f"\‘ g

- . S Avo3diki "

OWArva Tou OTNPiYHATOG @ khion 1 % ) -g

OTNV aTTaITOUPEvVn oTn ErriTredo 4“ fl‘
2.
3
-
["a)

KaBodikn
KAion

/)

Almlwon yio
amoOnkevon 1

TotroBeTrOTE TO
TIPOCAPTNHA TTOBIWV Kal
BeBaiwBeite 611 A TO
GAAa TTpocapTAUATA EXOUV
apaipeBei. AQaipéoTe Tov
Meipo poxAou M10 (33) kai
TOV TTEIPO (20). ZNKWOTE
Aiyo Tnv emrévduon TTAATNG
(11) ka1 a@aip€oTe TNV
TEPOVN aoPaAiong (34)
Kal TN OUVEXEIQ TOV
OWAAVa TOU OTNPIYHATOG
(4). KatepaoTe TNV
eTEvouon TTAGTNG OTN
Baon.

AimAdmon ya

amofnkevon 2

=

MepioTpéWTe TOV KUPIO
OWArRva otnv 6pBia Béon.

guveyifeTal aTnv ETTOPEVN aeAIda.




Folding for Storage 3

AgaipéoTe Tov lMeipo
MoxAou (32). AITAwaoTE TO
PTTPOCTIVO TTOSI TTPOG T
oW PEXPI VO QTATEI OTOV
KUpPIO CWArva.

Folding for Storage 4

TotmoBeTrOTE EQVA TOUG
Meipoug poxAou (32)

OTO ETTAVW UEPOG TOU
MTTPOCTIVOU TTOdI0U.
TotroBeTrOTE EQVA TOV
OWAAVa TOU OTNPIYHATOG
(4) otnv o1t avodIKNG
KAiong 2 Tou Kupiou 6pbiou
Mépoug diaapaAilovTag OTI
TTEPVAEI HEOQ ATTO TNV OTN
aoQ@AANIoNG OTO NTTPOOTIVO
TO0I. ToTroBeTHOTE TNV
TEPOVN €AENG (34) oTOV
OWArRva oTnpiypatog (4).

Folding for Storage 5

TotroBetroTE EavVA TOV
Meipo poxAou M10 (33)
Kal Tov TTEipo (20).
Znueiwon: Ba TTPETTEI Va
ONKWOETE TNV ETTEVOUOT
NG TTAATNG yIa va
TOTTOBETHOETE TOV TIEIPO.

(]
o 2D

0

A=

N TA

o

A=

O

o 20

AN




D
3
[
3
=.
=
(Y
Q
3
W
w
3
=.
=.
3
S~
3
—
g
S
W
=.
>
)
(1Y
B
S
<




AloTo avOmTUYUEVOD OOy PALLLOTOS EEOPTUATOV

I CIdIdCIS

Egap-
TNUA

1

10

11

12

13

14

15

16

17

18

19

20

Meprypagn

KUpiog 6pBio pépog

MTtrpooTIivé TTODI

KUpiog owAivag

2WwARvag oTnpiyuaTog

Mmrdpa aTthpIEng

MtrpooTivog OTaBEPOTTOINTAS

ZTaupwTA PTTdpa

YT1odoxr NTTapag

AQpwdng cwArnvag aTrpIgng

Emévduon kaBiopatog

Etmévduon TTAAGTNG

PoAé6 agpou

MAdka oTnpiypatog

Meipog M10 x 95mm

Meipog M10 x 60mm

Meipog M10 x 70mm

Meipog M8 x 15mm

Meipog M8 x 55mm

Meipog M8 x 40mm

Meipog petapopds M10 x 85mm

Mooé-TnTa

Egap-

A

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

Meprypagn

Ndidov Tragipadl aceaiiong M10

Podéha M10

Podéha M8

TeTPAYWVO ECWTEPIKO KATTAKI
50mm

TeTPAYWVO E0WTEPIKO KATTAKI
38mm

TeTPAYWVO ECWTEPIKO KATTAKI
33.4mm

TeTpdywvo €0WTEPIKO KATTAKI
20 x 40mm

TeTpdywvo €0WTEPIKO KATTAKI

TeTpdywvo €0WTEPIKO KATTAKI
13 x 26mm

2TPOYYUAO £0WTEPIKO KATTAKI
25mm

2TPOYYUAS €0WTEPIKO KATTAKI
19mm

Meipog poyxAou M10 x 55
Meipog poyxAou M10

Mepovn €AENg [L] (M10 x 30mm)
Meipog poyxAou M10 x 45
MpocdpTnua CWARVA KAPYEWV
Etrévduon TTpooapTHPATOg
KAPWEeWV

2100epd PEPOG TTAATNG

PUBuion o1aBepou pépoug
TAATNG

Mooé-TnTa

7

14

11



Eyyomon

a‘cl%aé”

Eyyunon mrpoidvTog

AUTO TO TTPOIBY €XEI EyyUNON N OTTOI KOAUTTITEI KATAOKEUAOTIKA EAATTWMATA VIO TTEPIOOO

£TOG

AuTS TO TTPOIOV £xEl EyyUNnon dWOEKA UNVWY ATTO TNV NUEPOUNVIa TNG APXIKAG ayopds. 2
TTEPITITWON EAATTWHATOG TTOU TTPOKUTITEI EEQITIAG EAATTWHATIKWY UAIKWYV ] KAKOTEXVIAG,
TTAPEXETAI AVTIKATACTACT, ETTIOCTPO®N XPNMATWY 1 ETTIOKEUR XWPIS Xpéwan, €AV auTtod
gival duvard, katd Tn dIGPKEIA AUTAG TNG TTEPIGAOU ATTO TOV AVTITTPOCWTTO ATTd TOV OTTOI0
ayopdoaTe TO TTPOIOV.

H eyyunon utrokeiral oTig akoAouBeg d1aTaEeIC:

* H gyyunon dev KaAUTITEl NI aTT6 aTUXNHA, KOKA XPRoN, e§apTipaTa TTpobRkng,
MoxAOUG 1 avaAwaoiya €idn.

* To TTpoidv TTPETTEI VA €ival EYKATECTNPEVO CWOTA KAl O XEIPIOUOS TOU va yiveTal
oUpewva pe TIG 0dnyieg TTou TrepIAapBAavovTal aTo TTOPOV eyXEIPidIO.

* [MpoopileTal aTTOKAEIOTIKA yIa OIKIOKN Xpron.

* H eyyunon &¢v 1o0x0€lI TNV TTEPITITWON PMETATIWANCNG TOU TTPOIOVTOG i O€ TTEPITITWON
{NMIGG aTTd TTIOKEUN ATTO PN-€101KO.

» O1 Tpodiaypa®ig evdExeTal va aAAGgouv xwpig €1d0TT0inan.

* O KOTOOKEUAOTAG ATTOTTOIEITAI OTTOINGONTTOTE €UBUVNG OXETIKA e SEUTEPEUOUTEG )
ETTAKOAOUBEG NUIEG.

* H eyyunon Aeitoupyei CUPTTANPWHOTIKA, XWPIG va TTEPIOPIZEl TO VOUIPA BIKAIWPATA 0aG.

Email: Techsupport@RFEinternational.com.

Eyyuntrg: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Hvwpuévo BaaiAeio



Informazioni per 1’utente

Sollevare leggermente
l'imbottitura posteriore (11)
, quindi estrarre il perno di
bloccaggio (34) e il tubo di
supporto (4). Reinserire il
tubo di supporto nel foro
di regolazione pertinente
sull’asta principale e
reinserire il perno di
bloccaggio. Abbassare
'imbottitura posteriore
fino a toccare il tubo di
supporto. L’altezza dei
supporti della sbarra deve
essere regolata in base
alle necessita.

Come richiudere

|’attrezzatura prima
di riporla 1

Montare I'accessorio per
le gambe verificando che
tutti gli altri accessori siano
stati rimossi. Rimuovere

il pomello di fissaggio

M10 (33) e il bullone (20).
Sollevare leggermente
l'imbottitura posteriore (11)
quindi estrarre il perno di
bloccaggio (34) e il tubo di
supporto (4). Abbassare
I'imbottitura posteriore fino
a toccare la base.

Come richiudere

’attrezzatura prima
di riporla 2

Ruotare il tubo principale
collocandolo in posizione
verticale.

continua alla pagina seguente.

=

Inclina-

zione 2

Inclina-

zione 1
Panca

Inclina-

zione

b

o

a

1

S|
2

as

aJolia)sod einyzoqui auoizejobay



Come richiudere

’attrezzatura prima
di riporla 3

Remove Knob bolt (32).
Fold front leg backward
until it reaches main
tube.

Come richiudere

’attrezzatura prima
di riporla 4

Refit Knob bolts (32) to
top of front leg. Refit
support tube (4) into
Incline2 hole of main
upright ensuring it also
passes through the
locking hole in front leg.
Refit pull pin (34) to
support tube (4).

Come richiudere

’attrezzatura prima
di riporla 5

Refit Knob bolt M10 (33)
and bolt (20).

Note: you will need to lift
the rear upholstery to fit
bolt.

o 2D

0

A=

N TA

o

A=

O

o 20




=
£
<
RS
S
oy
o
oy
jw
<
Q,
Q
—
O
o
o
N
o
y—
oF
AN
O
o
<
1))
Q
&4
-




Disegno esploso ¢ lista delle parti di ricambio

I CIdIdCIS

Parte Descrizione Quan- Parte Descrizione Quan-
tita tita

1 Asta principale 2 21 Dado di bloccaggio con inserto 7
in nylon M10

2 Staffa anteriore 1 22 Rondella M10 14

3 Tubo principale 1 23 Rondella M8 11

4 Tubo di supporto 1 24 Tappo interno quadrato 50 mm 2

5 Staffa di montaggio 2 25 Tappo interno quadrato 38 mm 2

6 Stabilizzatore anteriore 1 26 Tappo interno quadrato 33.4 mm 1

7 Traversa 1 27 Tappo interno quadrato 20 x 40 1
mm

8 Supporto sbarra 2 28 Tappo interno quadrato 13 x 26 4
mm

9 Staffa di montaggio imbottitura 2 29 Tappo terminale esterno di forma 2
circolare 38 mm

10 Imbottitura del sedile 1 30 Tappo interno di forma circolare 2
25 mm

11 Imbottitura posteriore 1 31 Tappo interno circolare 19 mm 4

12 Rullo in spuma 4 32 Pomello di fissaggio M10 x 55 1

13 Piastra di supporto 2 33 Pomello di fissaggio M10 2

14 Bullone M10 x 95 mm 1 34 Perno estraibile [L] (M10 x 30 1
mm)

15 Bullone M10 x 60 mm 2 35 Pomello di fissaggio M10 x 55 1

16 Bullone M10 x 70 mm 4 36 Tubo di collegamento arricciato 1

17 Bullone M8 x 15 mm 5 37 Cuscino di appoggio 1

18 Bullone M8 x 55 mm 2 38 Sezione fissa imbottitura 1
posteriore

19 Bullone M8 x 40 mm 4 39 Regolazione fissa imbottitura 1
posteriore

20 Bullone carrello M10 x 85 mm 1



Garanzia

a‘cl%aé”

Garanzia del prodotto

Questo prodotto & coperto da una garanzia sui difetti di fabbricazione per un periodo di

anno

Questo prodotto € coperto da una garanzia valida per dodici mesi dalla data di acquisto
iniziale. A fronte di qualsiasi problema derivante da materiali difettosi o difetti di lavorazione,
durante questo periodo € prevista la sostituzione dei pezzi interessati, il rimborso o la
riparazione gratuita, se possibile, da parte del rivenditore presso il quale & stata acquistata
l'unita.

La garanzia € soggetta alle seguenti condizioni:

La garanzia non copre danni accidentali, danni derivanti da uso improprio, parti
dell’armadietto, manopole o materiali di consumo.

Il prodotto deve essere installato e messo in funzione correttamente seguendo le istruzioni
contenute in questo manuale.

Il prodotto & destinato unicamente all’utilizzo domestico.

La garanzia sara invalidata se il prodotto viene rivenduto o viene danneggiato a seguito di
riparazioni non eseguite in modo professionale.

Le specifiche sono soggette a modifiche senza preavviso.

Il produttore declina qualsiasi responsabilita per danni accidentali o conseguenti.

La garanzia € da considerarsi un’integrazione e non limita i diritti legali o giuridici dell’'utente.

E-mail: Techsupport@RFEinternational.com.

Garante: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Regno Unito




Gebruikersinformatie

Til de rugsteun (11) een
beetje op, trek de borgpen
(34) eruit en daarna de
steunstang (4). Plaats de
steunstang terug op de
gewenste hoogte van de
hoofdstaanders en zet de
borgpen terug. Laat de
rugsteun zakken op de
steunstang. De hoogte
van de houders voor de
halter dient naar gewenst
aangepast te worden.

Opvouwen voor
opslag 1

Plaats het draagframe

en zorg dat alle andere
hulpstukken verwijderd
zijn. Verwijder knopbout
M10 (33) en bout (20). Til
de rugsteun (11) een klein
beetje op, trek de borgpen
(34) eruit en daarna de
steunstang (4). Laat de
rugsteun zakken tot op het
frame.

Opvouwen voor

opslag 2

Draai het hoofdframe in
verticale positie.

lees verder op de volgende pagina

=

Schuin
omhoog,
stand 2
Schuin
omhoog,
stand 1

Horizon-
taal

Schuin
omhaag

ah

1

S|
2

4

il

unajsbni Buisseduey

T
H%

»

an.



Opvouwen voor
opslag 3

Verwijder knopbout (32).
Vouw het draagframe
terug tegen het
hoofdframe aan.

O

o 20

0
g
g
% g
<
Opvouwen voor 0
opslag 4 A
M\
Plaats knopbouten (32) N

aan de bovenkant van o
het draagframe. Zet h
de steunstang (4) in
hellingsgaten 2 van de 0
hoofstaanders en verzeker
u ervan dat de stang ook
door het sluitgat van het
draagframe gaat. Zet de
borgpen (34) terug in de N
steunstang (4).

N TA

A=

o

Opvouwen voor
opslag 5

Plaats bout (20) en
knopbout M10 (33) terug.
NB: u moet de rugsteun
optillen om de bout te
kunnen bevestigen.




1))
R=
<
O
-
Q
+~
N
+~
<
.2
N
T
O
>
o




Onderdelenlijst ‘
I adidas

Onder- Omschrijving Aantal Onder- Omschrijving Aantal
deel deel

1 Hoofdstaander 2 21 M10 nylon borgmoer 7
2 Draagframe 1 22 M10 sluitring 14
3 Hoofdframe 1 23 M8 sluitring 11
4 Steunstang 1 24 50mm vierkant afdekkapje 2
5 Draagstang 2 25 38mm vierkant afdekkapje 2
6 Standvoet voor 1 26 33,4mm vierkant afdekkapje 1
7 Kruisstang 1 27 20 x 40mm vierkant afdekkapje 1
8 Halterhouder 2 28 13 x 26mm vierkant afdekkapje 4
9 Foamgreep 2 29 38mm ronde antislipvoet 2
10 Zitting 1 30 25mm ronde antislipvoet 2
1" Rugsteun 1 31 19mm rond afdekkapje 4
12 Foamrol 4 32 Knopbout M10 x 55 1
13 Steunplaat 2 33 Knopbout M10 2
14 M10 x 95mm bout 1 34 Borgpen [L] (M10 x 30mm) 1
15 M10 x 60mm bout 2 35 Knopbout M10 x 45 1
16 M10 x 70mm bout 4 36 Curl-steunstang 1
17 M8 x 15mm bout 5 37 Curl-steun 1
18 M8 x 55mm bout 2 38 Vaste rugsteun 1
19 M8 x 40mm bout 4 39 Verstelstang vaste rugsteun 1

20 M10 x 85mm slotbout 1



Garantie

a‘cl%aé”

Productgarantie

Dit product heeft een garantie op fabrieksfouten gedurende

jaar

Dit product heeft een garantie van 12 maanden vanaf de datum van de eerste aankoop. Elk
defect dat, binnen deze periode, veroorzaakt wordt door materiaalfouten of productiefouten
zal waar mogelijk kosteloos vervangen, vergoed of gerepareerd worden door de dealer
waar u het product hebt gekocht.

De garantie is onderhevig aan de volgende bepalingen:

» De garantie geldt niet voor schade door ongeval, verkeerd gebruik, kastonderdelen,
knoppen of verbruiksartikelen.

* Het product moet correct worden gemonteerd en gebruikt in overeenstemming met de
instructies in deze handleiding.

» Het moet uitsluitend worden ingezet voor thuisgebruik.

* De garantie vervalt als het product wordt doorverkocht of is beschadigd door
ondeskundige reparatie.

» De specificaties kunnen zonder voorafgaande kennisgeving worden gewijzigd.

+ De fabrikant wijst elke aansprakelijkheid voor de incidentele of gevolgschade af.

» De garantie is een aanvulling op, en neemt niet de plaats in van uw wettelijke rechten.

Email: Techsupport@RFEinternational.com.

Garantieverlener: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Verenigd Koninkrijk




Brukerinformasjon

Laft bakesete/seteryggen
(11) litt opp og ta ut
lasepinnen (34) etterfulgt
av stotteroret (4).
Remonter stottergret inn i
de gnskede justeringshull

i stdende hovedstolpe

og remonter lasepinnen.
Senk baksete/seteryggen
tilbake ned pa stottergret.
Hgyden til stangholderne
skal justeres som
ngdvendig.

Legg sammen for
lagring 1

Monter benfestet og pase
at alle andre fester er
fiernet. Ta av fingerbolt
M10(33) og bolt (20).
Loft baksete/seteryggen
(11) litt opp og ta ut
lasepinnen (34) etterfulgt
av stotteroret (4). Senk
baksete/seteryggen til
bunnen.

Legg sammen for

lagring 2

Roter hovedraret til
oppreist stilling.

fortsatt pa neste side.

=

Qg

Q

'l'

S|
2

\2)

.'

Q
Q
h.

Buueysnl ayndyeg




Legg sammen for
lagring 3

Ta av fingerbolt (32). Brett
fremre ben bakover til det
nar hovedrgret.

O

o 20

g
d
d
: d

0

Legg sammen for N
lagring 4

o 2D

Remonter fingerboltene O

(32) inn i toppen av forben. 0
Remonter stottergret (4) E
inn i hevehull 2 av den 0 -

stdende hovedstolpen,
pase at det ogsa gar
igiennom lasehullet i
forbenet. Remonter
dra-pinnen (34) til Q
stottergret (4).

Legg sammen for ) o
lagring 5 a2 S
Q

Remonter fingerbolt M10
(33) og bolt (20).

Merk: du ma lgfte
baksetet/seteryggen for a
montere bolten.

A=




—
O
—
Q
i ®)
1))
-
. v—
<
1))
Q
=
—
o,
N




Splittegning deleliste
_ CIdIdCIS

Beskrivelse Antall Del Beskrivelse
1 Hovedstolpe 2 21 M10 nylon lasebolt 7
2 Ben foran 1 22 M10 skive 14
3 Hovedrgr 1 23 M8 skive 11
4 Statterar 1 24 50 mm firkantet indre hette 2
5 Monteringsstang 2 25 38 mm firkantet indre hette 2
6 Fremre stabilisator 1 26 33.4 mm firkantet indre hette 1
7 Tverrstang 1 27 20 x 40 mm firkantet indre hette 1
8 Stangholder 2 28 13 x 26 mm firkantet indre hette 4
9 Skum monteringsstang 2 29 38 mm rund utvendig endestykke 2
10 Sete 1 30 25 mm rund indre hette 2
11 Baksete/seterygg 1 31 19 mm rund indre hette 4
12 Skumvalse 4 32 Fingerbolt M10 x 55 1
13 Stoetteplate 2 33 Fingerbolt M10 2
14 M10 x 95 mm bolt 1 34 Dra-pinne [L] (M10 x 30 mm) 1
15 M10 x 60 mm bolt 2 35 Fingerbolt M10 x 45 1
16 M10 x 70 mm bolt 4 36 Curl-festergr 1
17 M8 x 15 mm bolt 5 37 Curl-sete 1
18 M8 x 55 mm bolt 2 38 Bakpute festet del 1
19 M8 x 40 mm bolt 4 39 Bakpute festet justering 1

20 M10 x 85 mm vognbolt 1



Garanti

a‘cl%aé”

Produktgaranti

Dette produktet er garantert mot produksjonsfeil for en periode pa

Ett ar

Dette produktet er garantert i tolv maneder fra den opprinnelige kjgpsdatoen. Enhver
defekt som oppstar grunnet feil i materialer eller utfgrelse vil enten bli erstattet, refundert
eller reparert gratis, der det er mulig i denne perioden, av forhandleren der du kjgpte
apparatet.

Denne garantien er underlagt felgende vilkar:

* Denne garantien dekker ikke skader som skyldes uhell, misbruk, kabinettdeler,
Knotter eller forbruksvarer.

» Produktet ma installeres riktig og betjenes i samsvar med anvisningene i denne
handboken.

» Det ma brukes kun til hjemmebruk.

+ Garantien ugyldiggjeres hvis produktet selges videre eller har fatt skader av
ukyndig reparasjon.

+ Spesifikasjoner kan endres uten forvarsel.

* Produsenten fraskriver seg ethvert ansvar for tilfeldige eller falgeskader.

» Garantien kommer i tillegg til, og reduserer ikke dine lovbestemte eller juridiske
rettigheter.

E-post: Techsupport@RFEinternational.com.

Garantist: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, UK




Informacao do utilizador

Levante o revestimento
traseiro (11) ligeiramente
e extraia o pino de
blogueio (34) seguido
do tubo de suporte (4).
Volte a colocar o tubo
de suporte no orificio

de ajuste necessario no
tubo principal vertical e
volte a colocar o pino
de bloqueio. Baixe o
revestimento traseiro
sobre o tubo de suporte.
A altura dos suportes da
barra deve ser ajustada
conforme necessario.

Dobrar para
armazenamento 1

Encaixe a perna e
certifique-se de que
todos os outros encaixes
sao retirados. Retire

a porca M10 (33) e o
parafuso (20). Levante

o revestimento traseiro
(11) ligeiramente e
extraia o pino de bloqueio
(34) seguido do tubo

de suporte (4). Baixe o
revestimento traseiro
sobre a base.

Dobrar para

armazenamento 2

Rode o tubo principalpara
a posicao vertical.

Continua na péagina seguinte.

=

b

o

as

a

1

Inclinagédo 2

S|
2

Inclinagéo 1

7

T
H%

Horizontal

Rebaixar




Dobrar para

armazenamento 3

Retire o parafuso de
aperto manual(32). Dobre
a perna frontal para tras
até esta atingir o tubo
principal.

Dobrar para

armazenamento 4

Volte a colocar os
parafusos de aperto
manual(32) na parte
superior da perna
frontal. Volte a colocar
o tubo de suporte (4) no
orificio de inclinagao 2
do tubo vertical principal
certificando-se de que
também passa pelo
orificio de bloqueio na
perna frontal. Volte a
colocar o pino de puxar
(34) para suportar o tubo

(4).

Dobrar para
armazenamento 5

Retire a porca M10 (33) e
o parafuso (20).

Nota: precisara de
levantar o revestimento
traseiro para colocar o
parafuso.

(]
o 2D

0

A=

N TA

o

A=

O

o 20




Qo
o
qv]
=
<
~
Q
i®)
=
Q
9p)]
<
@
Q
Q,
Q
i®)
<
&
av]
Pt
en
av]
o p—
-




Lista do diagrama de pec¢as em detalhado \
_ CI %

Peca Descrigao Peca Descrigao

1 Estrutura principal 2 21 Porca de seguranga em Nylon 7
M10

2 Perna frontal 1 22 Arruela M10 14

3 Tubo principal 1 23 Anilha M8 11

4 Tubo de suporte 1 24 Tampa interior quadrada 50mm 2

5 Tubo de montagem 2 25 Tampa interior quadrada 38mm 2

6 Estabilizador frontal 1 26 Tampa interior quadrada 33,4mm 1

7 Barra transversal 1 27 Tampa interior quadrada 20 x 1
40mm

8 Suporte da barra 2 28 Tampa interior quadrada 13 x 4
26mm

9 Tubo de montagem em espuma 2 29 Tampa exterior redonda 38mm 2

10 Revestimento do assento 1 30 Tampa interior redonda 25mm 2

11 Revestimento traseiro 1 31 Tampa interior redonda 19mm 4

12 Rolo de espuma 4 32 Parafuso de aperto manual 1
M10 x 55

13 Placa de suporte 2 33 Porca M10 2

14 Parafuso M10 x 95mm 1 34 Pino de puxar [E] (M10 x 30mm) 1

15 Parafuso M10 x 60mm 2 35 Parafuso de aperto manual M10 1
x 45

16 Parafuso M10 x 70mm 4 36 Tubo de ligagdo ondulado 1

17 Parafuso M8 x 15mm 5 37 Revestimento ondulado 1

18 Parafuso M8 x 55mm 2 38 Peca fixa e almofadada do 1
encosto

19 Parafuso M8 x 40mm 4 39 Ajuste fixo e almofadado do 1
encosto

20 Parafuso M10 x 85mm 1



Garantia

a‘cl%aé”

Garantia do produto

Este produto tem garantia contra defeitos de fabrico durante um periodo de

ano

Este produto tem a garantia de doze meses a partir da data original da compra.
Qualquer defeito que surja devido a materiais defeituosos ou fabrico defeituoso sera
substituido, reembolsado ou reparado gratuitamente sempre que possivel durante este
periodo pelo vendedor a quem adquiriu a unidade.

A garantia esta sujeita as seguintes disposigdes:

» A garantia ndo abrange danos acidentais, uso incorrecto, pegas do gabinete,
puxadores ou itens consumiveis.

+ O produto deve ser correctamente instalado e operado de acordo com as instrugdes
deste manual.

» Deve ser usado apenas para fins domésticos.

» A garantia sera considerada invalida se o produto for novamente vendido ou tiver sido
danificado numa reparacgéo indevida.

* As especificagbes sao sujeitas a alteragbes sem aviso prévio.

+ O fabricante rejeita a responsabilidade por danos incidentais ou indirectos.

+ A garantia complementa e nao afecta os seus direitos legais.

Email: Techsupport@RFEinternational.com.

Garante: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Reino Unido




Informacion para el usuario

Levante ligeramente el
respaldo acolchado (11)
y extraiga el pasador de
bloqueo (34) y la barra
de soporte (4). Coloque
la barra de soporte en

el orificio de ajuste de

la columna que desee

y vuelva a insertar el
pasador de bloqueo. Baje
el respaldo acolchado
hasta que descanse
sobre la barra de soporte.
Coloque los soportes de la
barra de pesas a la altura
que desee.

Plegado y

almacenamiento 1

Monte la pata y
compruebe que el resto
de elementos se hayan
quitado. Extraiga la perilla
M10 (33) y el tornillo (20).
Levante ligeramente el
respaldo acolchado (11)
y extraiga el pasador de
bloqueo (34) y la barra
de soporte (4). Baje el
respaldo acolchado hasta
que descanse sobre la
base.

Plegado y

almacenamiento 2

Coloque la barra principal
en posicion vertical.

Contintia en la pagina siguiente.

Inclinacion
positiva 2

Inclinacion
positiva 1
Posicion
horizontal

Inclinacion
negativa

=

2\

adida

1

S|
2

T

/)

opeyojooe opjedsal |op a)snly

an.



Plegado y

almacenamiento 3

Extraiga la perilla con
tornillo(32). Pliegue la
pata frontal hacia atras
hasta la barra principal.

Plegado y

almacenamiento 4

Vuelva a colocar la perilla
con tornillo (32) en la
parte superior de la pata
frontal. Vuelva a colocar
la barra de soporte (4) en
el orificio de inclinacion
positiva 2 de la columna,
asegurandose de que
también pase por el
orificio de bloqueo de la
pata principal. Vuelva a
colocar el pasador de
bloqueo (34) en la barra
de soporte (4).

Plegado y
almacenamiento 5

Vuelva a colocar la perilla
M10 (33) y el tornillo (20).
Nota: para colocar el
tornillo debe levantarse el
respaldo acolchado.

(]
o 2D

0

A=

N TA

o

A=

O

o 20




Q
Q
e
oF
AN
Q
o
O
i®)
<
&
<
—
en
<
. v—
-




Leyenda del diagrama de despiece

I Cldl‘dCIS

Pieza

10

11

12

13

14

15

16

17

18

19

20

Descripcion

Columna

Pata frontal

Barra principal

Barra de soporte

Barra del respaldo

Estabilizador frontal

Travesarno

Soporte para la barra de pesas

Barra de los rodillos de apoyo

Asiento acolchado

Respaldo acolchado

Rodillo de espuma

Placa de soporte

Tornillo M10 de 95 mm

Tornillo M10 de 60 mm

Tornillo M10 de 70 mm

Tornillo M8 de 15 mm

Tornillo M8 de 55 mm

Tornillo M8 de 40 mm

Tornillo de fijacion M10 de 85 mm

Canti-
dad

2

1

Pieza

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

Descripcion

Contratuerca M10 de nailon

Arandela M10

Arandela M8

Tapa interior cuadrada de 50 mm

Tapa interior cuadrada de 38 mm

Tapa interior cuadrada de 33,4
mm

Tapa interior cuadrada de 20 x 40
mm

Tapa interior cuadrada de 13 x 26
mm

Tapa terminal exterior redonda de
38 mm

Tapa interior redonda de 25 mm

Tapa interior redonda de 19 mm

Perilla con tornillo M10 de 55 mm

Perilla M10

Pasador de bloqueo [I] (M10 x 30
mm)

Perilla con tornillo M10 de 45 mm

Barra de sujecién del apoyo para
la pantorrilla

Apoyo acolchado para la
pantorrilla

Pieza de fijacidn del respaldo
acolchado

Pieza de ajuste del respaldo
acolchado

Canti-
dad

7

14

11



Garantia

a‘cl%aé”

Garantia del producto

Este producto cuenta con una garantia para defectos de fabricacion de

ano

La garantia del producto tiene una validez de doce meses a partir de la fecha de compra
original. Si durante este periodo se encuentra algun desperfecto provocado por el uso de
materiales defectuosos o por un error de fabricacion, siempre que sea posible, el comercio
donde adquirié esta unidad se encargara de tramitar su sustitucion o reparacion gratuitas,
o le reembolsara el importe original.

La garantia se rige por las condiciones que se indican a continuacion:

» La garantia no cubre los dafos accidentales o por uso indebido, las piezas de
ferreteria, las perillas ni las piezas de desgaste.

» El producto se debe montar y utilizar correctamente y respetando las instrucciones
contenidas en el presente manual.

* Debe emplearse Unicamente para uso domeéstico.

* La reventa del producto y la reparacion por parte de personal no cualificado
invalidaran la garantia.

 Las especificaciones podrian cambiar sin previo aviso.

+ El fabricante no asume ninguna responsabilidad con respecto a posibles dafos
derivados o consecuentes.

» Esta garantia complementa sus derechos legales, y no los limita en ningun aspecto.

Correo electréonico: Techsupport@RFEinternational.com.

Garante: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Reino Unido




Anvandarinformation

Lyft ryggdynan (11)

en aning och lossa
lastappen (34) och sedan
stodstangen (4). Montera
tillbaka stodstangen i
onskat justeringshal i
uppratt lage och montera
tillbaka lastappen.

Sank ryggdynan

tillbaka pa stédstangen.
Skivstangsstallningens
hojd bor justeras efter
behov.

Att félla thop for

forvaring 1

Montera benfastet

och sakerstall att alla
andra fasten avlagsnas.
Avlagsna rattbult M10
(33) och bult (20). Lyft
ryggdynan (11) en aning
och dra ut lastappen (34)
atfoljd av av stddstangen
(4). Sank ryggdynan hela
vagen ner.

Att félla ithop for

forvaring 2

Vrid huvudstangen Hill
uppratt lage.

fortsattning pa nasta sida.

Hajt lige 2

Hajt lige 1

Plant lage

Sankt lage

=

ah

1

S|
2

/)

Buniaysn( - poysbbAd

an.




Att félla thop for

forvaring 3

Avlagsna rattbult (32). Vik
frambenet bakat tills det
nar huvudstangen.

Att falla ithop for

forvaring 4

Montera tillbaka
rattbultarna (32) i
frambenets éverdel.
Montera tillbaka
stddstangen (4) i andra
halet av hojt lage och
se till att det aven
passerar genom lashalet
i frambenet. Montera
tillbaka Iasstiftet (34) i
stodstangen (4).

Att félla ithop for

forvaring 5

Montera tillbakarattbult
M10 (33) och bult (20).
Obs! Du maste lyfta pa
ryggdynan for att montera
bulten.

o 2D

0

A=

N TA

o

A=

O

o 20




1))
R
S
o
=
N
.r
iQ
o v
—
=
—_4
h=
<
z
S
en
<
o p—
-




Diagram: lista pa artiklar 1 forstoring

I CIdIdCIS

Artikel Beskrivning Antal Artikel Beskrivning Antal
1 Uppratt lage 2 21 M10 nylonlasmutter 7
2 Framben 1 22 M10 bricka 14
3 Huvudstang 1 23 M8 bricka 11
4 Stddstang 1 24 50 mm fyrkantig innerkapa 2
5 Faststang 2 25 38 mm fyrkantig innerkapa 2
6 Fréamre stabilisator 1 26 33,4 mm fyrkantig innerkapa 1
7 Tvarstang 1 27 20 mm fyrkantig innerkapa 1
8 Skivstangsstallning 2 28 13 x 26 mm fyrkantigt innerlock 4
9 Fastror for skumrulle 2 29 38 mm rund, yttre andkapa 2
10 Sittdyna 1 30 25 mm rund innerkapa 2
11 Ryggdyna 1 31 19 mm rund innerkapa 4
12 Skumrulle 4 32 Rattbult M10 x 55 1
13 Stodplatta 2 33 Rattbult M10 2
14 M10 x 95 mm bult 1 34 Lasstift [L] (M10 x 30 mm) 1
15 M10 x 60 mm bult 2 35 Rattbult M10 x 55 1
16 M10 x 70 mm bult 4 36 Curl - faststang 1
17 M8 x 15 mm bult 5 37 Dyna - curl 1
18 M8 x 55 mm bult 2 38 Ryggdyna - fixerad del 1
19 M8 x 40 mm bult 4 39 Ryggdyna - fixerad justering 1

20 M10 x 85 mm vagnsbult 1



Garanti

a‘cl%aé”

Produktgaranti

Denna produkt &r garanterad for tillverkningsfel i

Denna produkt ar garanterad i 12 manader efter ursprungligt forsaljningsdatum.
Defekter som uppstar pa grund av felaktiga material eller tillverkningsfel kommer
antingen att bytas ut, aterbetalas eller repareras kostnadsfritt nar sa ar mojligt under
denna period, av den aterférsaljare som du kdpte enheten fran.

Garantin omfattas av féljande bestdmmelser:

Garantin tacker inte skador, missbruk, skapdelar, vreden, eller férbrukningsartiklar.
Produkten méaste vara korrekt installerad och anvandas i enlighet med instruktionerna
i denna handbok.

Den far endast anvandas for hemmabruk.

Garantin ogiltiggdérs om produkten saljs vidare eller har skadats vid reparation av
osakkunnig person.

Specifikationerna kan andras utan foregaende avisering.

Tillverkaren fransager sig allt ansvar for skador eller féljdskador.

Garantin ar i tillagg till, och minskar inte, dina lagstadgade eller juridiska rattigheter.

E-post: Techsupport@RFEinternational.com.

Garantér: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, Storbritannien




Kullanici Bilgileri

Arka kaplamayi (11)
hafifce kaldirin ve destek
borusunu (4), sonra da
kilitteme pinini (34) cikarin.
Destek borusunu ana dik
parcadaki gereken ayar
deligine tekrar yerlestirin
ve kilitteme pinini yeniden
takin. Arka kaplamayi
destek borusuna dogru
alcaltin. Bar tutucularin
yuksekligi istenildigi gibi
ayarlanabilir.

Saklamak icin
Katla-ma Islemi 1

Bacak baglantisini takin
ve tum diger baglantilarin
cikarildigindan emin
olun. Topuzlu civata M10
(33) ve civatayi (20)
cikarin. Arka kaplamayi
hafifgce kaldirin ve destek
borusunun (4) ardindan
kilitteme pinini (34) cikarin.
Arka kaplamayi tabana
dogru algaltin.

Saklamak icin

Katla-ma Islemi 2

Ana boruyu dik konuma
cevirin.

Devami bir sonraki sayfada.

Yatirma 2

Yatirma 1

| Diiz

Algaltma

=

2\

Q
Q.
Q
Q

»n.

1

S|
2

/)

LieAe yijequy




Saklamak i¢in

Katla-ma Islemi 3

Topuzlu civatayi (32)
cikarin Ana boruya
ulagsincaya kadar 6n
bacagi arkaya dogru
katlayin.

O

o 20

A=

0

Saklamak ic¢in 0

Katla-ma Islemi 4

(]
o 2D

Topuzlu civatalari (32)
on bacagin Ustlne tekrar ol
yerlestirin. On bacaktaki h
kilitleme deligi arasindan
da gegtiginden emin 0
olarak destek borusunu
(4) ana dik parganin
Yatirma2 deligine tekrar
takin. Cekmeli pini (34)
destek borusuna (4) tekrar N
yerlestirin.

N TA

A=

o

Saklamak i¢in
Katla-ma Islemi 5

Topuzlu civata M10 (33)
ve civatayi (20) tekrar
yerlestirin.

Dikkat: civataya uymasi
icin arka kaplamay! yukari
kaldirmaniz gerekecektir.




v
n
=
O
U
<
Q-
=
<
a¥




Parca Semasi Listesi

I CIdIdCIS

Parca Aciklama Miktar Parga Aciklama Miktar
1 Ana dik parga 2 21 M10 Naylon kilit somunu 7
2 On bacak 1 22 M10 Conta 14
3 Ana boru 1 23 M8 Conta 11
4 Destek borusu 1 24 50 mm Kare gdmull kapak 2
5 Montaj bari 2 25 38 mm Kare gémuili kapak 2
6 On sabitleyici 1 26 33,4 mm Kare gémuli kapak 1
7 Capraz bar 1 27 20 x 40 mm Kare gomili kapak 1
8 Bar tutucu 2 28 13 x 26 mm Kare gémuli kapak 4
9 Kopuk montaj borusu 2 29 38 mm Yuvarlak dis ug kapak 2
10 Koltuk kaplamasi 1 30 25 mm Yuvarlak gémall kapak 2
11 Arka kaplama 1 31 19 mm Yuvarlak gémli kapak 4
12 Kdpuk silindir 4 32 Topuzlu civata M10 x 55 1
13 Tespit plakasi 2 33 Topuzlu civata M10 2
14 M10 x 95 mm Civata 1 34 Cekmeli pin [L] (M10 x 30 mm) 1
15 M10 x 60 mm Civata 2 35 Topuzlu civata M10 x 55 1
16 M10 x 70 mm Civata 4 36 Kivrimli baglanti borusu 1
17 M8 x 15 mm Civata 5 37 Kivrimli kaplama 1
18 M8 x 55 mm Civata 2 38 Arkalik sabit parca 1
19 M8 x 40 mm Civata 4 39 Arkalik sabit ayari 1

20 M10 x 85 mm Agac civatasi 1



Garanti

a‘cl%aé”

Urlin Garantisi

This product is guaranteed against manufacturing defects for a period of

yil

Bu Urun, satin alinma tarihinden itibaren on iki ay boyunca garanti kapsamindadir.
Kusurlu malzemeler veya iscilik nedeniyle olusan herhangi bir kusur, mimkun olan
durumlarda Uniteyi satin aldiginiz bayi tarafindan bu sire igerisinde licretsiz olarak
degistirilecek, para iadesi yapilacak veya tamir edilecektir.

Garanti, asagidaki kosullara tabidir:

» Bu garanti, kazayla olusan hasar, hatal kullanim, dolap pargalari, topuz veya sarf
malzemelerini kapsamaz.

« Uriin, bu kitapcikta yer alan talimatlara uygun olarak diizgiince kurulmali ve
cahstiriimalidir.

» Sadece evde kullanim igindir.

« Urliniin tekrar satiimasi veya deneyimsiz bir onarma iglemi yiiziinden hasar gérmesi
durumunda garanti gecersiz hale gelecektir.

« Ozellikler, haber vermeden degisime tabidir.

« Uretici, kazara veya dolayll hasar icin herhangi bir yiikimliiligii reddeder.

+ Garanti, yasal veya kanuni haklariniza ek olarak sunulur ve yasal veya kanuni
Haklarinizi azaltmaz.

E-posta: Techsupport@RFEinternational.com.

Garantor: RFE Europa Ltd
8 Clarendon Drive
Wymbush, Milton Keynes
MK8 8ED, UK




* In the event of a problem with the product with in the guarantee period call the
Customer Helpline: 0800 440 2459.

o SREREAY, —H R HELRE, HkET
% - 0086-411-82766207 o

* | tilfeelde af et problem med produktet inden for garantien kan du ringe til
Kundehjaelpelinjen: +45 2859 1998.

» Mikali tuotteessa ilmenee ongelma takuuajan kuluessa, soita
Asiakaspalveluun: +45 2859 1998.

+ Si vous rencontrez un probléme avec le produit pendant la période de garantie, veuillez

appeler notre
Assistance téléphonique client : +33 (0)171 82 84 99.

* Im Falle eines Problems mit dem Produkt innerhalb des Garantiezeitraums rufen Sie bitte

folgende Nummer an
Kundendienst: +49 (0) 6431 58463-0.

* 2€ TTEPITITWON TTPORANUATOG PE TO TTPOIOV EVTOG TNG TTEPIODBOU £yyUNONG, TNAEQWVINOTE OTN
Mpappn BonBsiag MeAatwyv: +30 210 2758228.

* In caso di problemi con il prodotto durante il periodo di garanzia, contattare il numero di
Assistenza Clienti: +49 (0) 6431 58463 13.

* In het geval van een probleem met het product binnen de garantieperiode, neemt u

Contact op met
de klantenservice: +49 (0)6 431 58 4630.

* Ved et problem med produktet innen garantiperioden ring
Kundeservice: +45 2859 1998.

» Caso ocorra algum problema com o produto durante a garantia, contacte a
Linha de Apoio a Clientes: +351 96 10 14 778.

« Si experimenta algun problema con el producto dentro del plazo de garantia,
puede contactar con nosotros a través de:
Teléfono de atencién al cliente: +34 800 600 816.

» Om problem med produkten uppstar under garantiperioden, kontakta
Kundtjanst: +46 (0)40-303144.

» Garanti suresi iginde Urunle ilgili herhangi bir sorun yagsanmasi durumunda, su Numarayi

arayiniz:
Miisteri Yardim Hatti: +90 212 8757901.



